
# Item Description Qty 

1 23058 REPLACEMENT GLASS DESTINATION 1.5 1 

2 AC06400 BLACK SELF-ADHESIVE GLASS GASKET KIT (6') 1 

3 PL66808 LOGO BACKING PLATE 1 

4 SE66769 DOOR WITH HANDLE AND GASKET 1 

5 30021 SELF TAPPING SCREW 8-32 "F" TYPE X 7/16" FLAT HEAD PHILLIPS BLACK 14 

6 PL66774 GLASS RETAINER 1 

7 AC06950 BLACK SELF-ADHESIVE GASKET 1'' X 1/8'' X 9' 1 

8 PL06728 HT MODEL DRAFT CONTROL HANDLE 1 

9 AC09163 RIGHT HAND SIDE REPLACEMENT LATCH KIT 1 

10 PL66775 GLASS RETAINER 1 

11 AC06951 SILICONE AND 5/8" X 9' BLACK GASKET KIT 1 

12 SE66768 HINGE SUPPORT 1 

13 30060 THREAD-CUTTING SCREW 1/4-20 X 1/2" F HEX STEEL SLOT WASHER C102 ZINC 2 

14 30117 SOCKET SET SCREW #10-32 X 1/4" 2 

15 30206 ZINC WASHER ID=5/16" X OD=3/4" 2 

16 30597 OFFSETTED HINGE PIN 2 

17 AC01351 BLOWER ASSEMBLY WITH BOTTOM FACING 1 

18 44084 RHEOSTAT WITH NUT 1 

19 44087 RHEOSTAT NUT 1 

20 44085 RHEOSTAT KNOB 1 

21 44091 ROCKER SWITCH 2 POSITION  MSR-8 1 

22 60013 POWER CORD 96" X 18-3  type SJT 1 

23 SE66790 BLOWER BASE FACING 1 

24 30484 WING NUT 1/4-20 6 

25 44028 CERAMIC THERMODISC F110-20F 1 

26 30335 BLOWER ANTI-VIBRATION CUSHION 4 

27 44122 DOUBLE CAGE BLOWER 120 CFM 1 

28 30185 17/64" "AA" TYPE WASHER 2 

29 PL66793 LATCH SPACER 1 

30 PL67515 LATCH SUPPORT 1 

31 30026 THREAD CUTTING SCREW 10-24 F 5/8"  HEX WASHER HEAD 2 

32 30093 BOLT 1/4-20 X 3/4" HEX GRADE 5 3 

33 SE66795 DOOR HANDLE ASSEMBLY 1 

34 30802 SHOWLDER SCREW #10-24 X 3/8" 2 

35 30804 SPRING 3/8'' OUTSIDE DIA. X  4 1/2''L 1 



# Item Description Qty 

36 AC09146 WOODEN AIR CONTROL HANDLE 2 

37 AC01352 BOTTOM FACING (WITHOUT BLOWER) 1 

38 30337 SQUARE HEAD SET SCREW  1/2-13 X 1-3/4" 4 

39 AC01355 29"H X 44"W BACKING PLATE (MAY BE CUT TO 26"H) INSTALLATION 1 

40 SE66816 FLUE OUTLET ELBOW 1 

41 PL66779 FACEPLATE STRUCTURE 1 

42 SE66781 TOP FACING 1 

43 30094 HEX SCREW WASHER HEAD 1/4-20 X 3/4" F ZINC TYPE 2 

44 30428 BUSHING 2 

45 SE66776 AIR CONTROL ASSEMBLY 1 

46 SE45765 DESTINATION 1.5 INSERT INSTRUCTION MANUAL KIT 1 

47 29011 4'' X 9" X 1 1/4" REFRACTORY BRICK HD 2 

48 PL36061 4 1/2" X 9'' X 4 1/2'' X 1 1/2'' REFRACTORY BRICK 2 

49 PL36148 4 1/2" X 7 3/8" X 1 1/2" REFRACTORY BRICK 2 

50 29020 4 1/2'' X 9'' X 1 1/4'' REFRACTORY BRICK HD 7 

51 PL36084 4" X 4 1/2'' X 1 1/4'' REFRACTORY BRICK 1 

52 29001 4'' X 8'' X 1 1/4'' REFRATORY BRICK HD 5 

53 PL63012 BRICK RETAINER 2 

54 PL66758 FRONT SECONDARY AIR TUBE 1 

55 PL66757 SECONDARY AIR TUBE 2 

56 21413 C-CAST BAFFLE 6 1/16'' X 20 1/2'' X 1 1/4'' 2 

57 21411 BAFFLE INSULATION 3'' X 21 1/2'' X 1/2'' 1 

58 PL34026 BAFFLE INSULATION WEIGHT 1 

59 PL66810 BAFFLE SUPPORT 2 

60 30029 CUTTING THREAD SCREW 10-24 TYPE "F" X 3/8"  HEX WASHER 8 

61 21409 TOP INSULATION 7 1/4 '' X 21 3/8'' X 1/2'' 1 

62 PL66812 TOP SUPPORT 1 

63 21408 TOP REAR INSULATION 6 3/8'' X 10 11/16'' X 1/2'' - R 2 7/8'' 2 


	PART A - OPERATION AND MAINTENANCE
	1 Safety Information
	1.1 Summary of Operation and Maintenance Cautions and Warnings

	2   General Information on Destination 1.5 Insert (EB00018)
	2.1 Appliance performance(1)
	2.2  General Features
	2.3 Zone Heating and How to Make it Work for You
	2.4 The Benefits of Low Emissions and High Efficiency
	2.5 The SBI Commitment to You and the Environment
	2.5.1 What is Your New Insert Made Of?


	3 Fuel
	3.1 Materials That Should Not be Burned
	3.2 How to Prepare or Buy Good Firewood
	3.2.1 What is Good Firewood?
	3.2.2 Tree Species
	3.2.3 Log Length
	3.2.4 Piece Size
	3.2.5 How to Dry Firewood
	3.2.6 Judging Firewood Moisture Content

	3.3 Manufactured Logs

	4 Operating Your Insert
	4.1 Your First Fires
	4.2 Lighting Fires
	4.2.1 Conventional Fire Starting
	4.2.2  The Top Down Fire
	4.2.3 Two Parallel Logs
	4.2.4 Using Fire Starters

	4.3 Maintaining Wood Fires
	4.3.1 General Advice
	4.3.2 Ash Removal
	4.3.3 Raking Charcoal
	4.3.4 Firing Each New Load Hot
	4.3.5 Turning Down the Air Supply

	4.4 Optional Fan Operation
	4.4.1 Building Different Fires for Different Needs
	4.4.1.1 Small Fires to Take the Chill Off the House
	4.4.1.2 Long Lasting Low Output Fires
	4.4.1.3 High Output Fires for Cold Weather
	4.4.1.4 Maximum Burn Cycle Times
	4.4.1.5 North-South Fires Versus East-West Fires



	5 Maintaining Your Wood Heating System
	5.1 Insert Maintenance
	5.1.1 Cleaning Door Glass
	5.1.2  Door adjustment
	5.1.3 Replacing the Door Gasket
	5.1.4 Replacing the Glass Gasket and/or the Glass
	5.1.5 Cleaning and Painting the Insert

	5.2 Chimney and Chimney Liner Maintenance
	5.2.1 Why Chimney Cleaning is Necessary
	5.2.2 How Often Should You Clean the Chimney?
	5.2.3 Cleaning the Chimney


	PART B - INSTALLATION
	6 Pre-Installation Masonry fireplace requirements
	7 Safety Information
	7.1 Summary of Installation Cautions and Warnings
	7.2 Regulations Covering Insert Installation

	8 Clearances to Combustible Material
	8.1 Location of the Certification Label
	8.2 The Masonry Fireplace’s Draft Control System (Throat Damper)
	8.3 Compliance of a Combustible Mantel Shelf
	8.4 Positioning the Unit
	8.5 Minimum Masonry Opening, Clearances to Combustibles, and Floor Protector

	9  The Venting System
	9.1 General
	9.2 Block-Off Plate
	9.3  Suitable Chimneys
	9.4 Liner installation
	9.5 Chimney liner installation
	9.6 Minimum Chimney Height
	9.7 The Relationship between the Chimney and the House
	9.7.1 Why the chimney should penetrate the highest heated space

	9.8 Supply of Combustion Air
	9.8.1 Air Supply in Conventional Houses


	Appendix 1: Optional Blower Assembly with Bottom Facing (AC01351) Installation
	Appendix 2: Optional Bottom Facing without Blower (AC01352) Installation
	Appendix 3: Optional 29" H x 44" W Backing Plate (May Be Cut To 26"H) Installation
	Appendix 4: Blower Replacement
	Appendix 5: Installation of Secondary Air Tubes and Baffle
	Appendix 6: Removal instructions
	Appendix 7: Exploded Diagram and Parts List
	ENERZONE LIMITED LIFETIME WARRANTY



